

CERTIFICATE

Nr.

13/32300622

CERTIFICATE OF TEST REPORT

CUSTOMER: INNOVATION BUILDING LLC
P.O. BOX 793, P.C. 112
RUWI, MUSCAT, OMAN

TESTED PRODUCT: ICF (INSULATED CONCRETE FORMS) 18 kg/m³

MODEL: IB

TEST	STANDARD	REPORT NUMBER	RESULT
Fire tests on building materials and structures	BS 476-20:1987 BS 476-21:1987	13-6645-2431	245 min Load bearing Capacity & Integrity

This Certificate certifies that the exposed results of the tested items, carried out on mentioned product, meet the applied requirements of standards BS 476-20:1987 and BS 476-21:1987, according to the report 13-6645-2431, tested on 06th, May 2013.

Applus⁺
LGAI Technological Center, S.A.
Xavier Ruiz Peña

Date of issue
June 28th, 2013

Xavier Ruiz Peña
Product Conformity, B.U., Managing